

TEST CERTIFICATE

of the slide-blocking property in wet loaded barefoot areas of floor coverings

Tested object: **ceramic tile**

Kind of material: stoneware
Product group: BI_a
Article description: 9 SURFACE MID GREY MATT
Nominal dimensions: 300 x 600 [mm]
Work size: 300 x 600 x 9,5 [mm]
Colour: MIDGREY (grey cloudy)
Surface: MATT (glazed, unprofiled, even, fine raw)
Embossed stamp: Logo / R.A.K. Ceramics / MADE IN U.A.E.
Producer/Supplier: RAK Ceramics GmbH
Otto-Hahn-Straße 7
64579 Gernsheim (Germany)

Applicant: RAK Ceramics GmbH
Otto-Hahn-Straße 7
64579 Gernsheim (Germany)

Certificate No.: 66811401.002e

Test date: 19.06.2014

Sampling: Sent by the customer to the research institute

Test method: **DIN 51097**, ed. 11/92
"Testing of floor coverings; determination of the anti-slip properties;
wet-loaded barefoot areas; walking method - ramp test"
Side-blocking Floorings – List NB
"Requirements of the control-committee"
Test covering with cement joint mudding.
Elected joint width: 3 mm

Test result: Average inclination angle: **25°**

Assessment: **Assessment group of anti-slip property: C**

SÄUREFLIESNER-VEREINIGUNG E. V.
Institut für Wand- und Bodenbeläge
Managing Director



Dr.-Ing. Erich H. Nolting

Großburgwedel, 09.07.2014
Schu-FI



This test-certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test-specimen. The report is given for 5 years (starting from test date).
Publication and reproduction of this report is only allowed in unabridged form.



– Institut für Wand- und Bodenbeläge –
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

